Test Report ASH23-005797-02 Date: 06 Mar 2023

Sample Description :

Specimen No. SGS Sample ID Description
1 ASH23-005797.001 sample in bag

Chemical test

Test Result(s) :

Test Item(s) Unit Test Method(s) Test Result(s) LOQ
001
Lead(Pb) mg/kg GB 5009.268-2016 | ND 0.05
Arsenic(As) mg/kg GB 5009.268-2016 | ND 0.005
Cadmium(Cd) mg/kg GB 5009.268-2016 | ND 0.005
Mercury (Hg) mg/kg GB 5009.268-2016 | ND 0.005
Remark:

1.ND = Not Detected
2.LOQ = Limit of Quantitation
Attention:
Chinese shall prevail in this report.
Unless otherwise stated the results shown in this test report refer only to the items tested.This document can
used for improper publicity, without prior written approval of the SGS.
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